



FOR HIGH GLOSSY
18 MM THICKNESS

CSI SpA
Certificazione e Testing

Sede Legale
Cascina Traversagna, 21
20030 SENAGO (MI)
Direzione - Uffici - Laboratori
Viale Lombardia, 20
20021 BOLLATE (MI)
Tel. +39 02 383301
Fax +39 02 3509940
www.csi-spa.com

R.E.A. 1466310
Reg. Imprese 352168/8620/18
C.F./P.IVA IT11360160151
Cap. Sociale euro 1.040.000

TEST CERTIFICATE

CSI/0256/09/RF

File n. 1199/09

Issued according to art. 8 of 26 th June 1984 Decree of Ministero dell'Interno named "Classificazione di reazione al fuoco ed omologazione dei materiali ai fini della prevenzione incendi" and following modifications according to Decree of Ministero dell'Interno dated 3rd September 2001 (S.O. to G.U. n° 234 issued on 25 th August 1984 - S.O. to G.U. n° 242 issued on 17 th October 2001) and to art.4 of D.M. 10/03/2005 named "Construction product reaction to fire classes to be used in buildings where the fire safety requirement is required."

On the basis of assessments made we certify that the **CONSTRUCTION PRODUCT:**
Flooring.

trade name: **QUADROTTE LACCATE PER PAVIMENTI**
application: **Floor covering.**
end use: **Loose laid on non-combustible substrate.**

According to the UNI 9177 is attributed the **CLASS OF REACTION TO FIRE: B₀**
and the following additional parameters **s = 1**

The present certificate is valid only for the sample tested.

Extension for the test results to: //

Data 11/03/2016

Il Direttore del Laboratorio
(Ing. R. GATTI)

MI02RF02

English translation of Test Report and Certificate CSI/0256/09/RF issued on 07/01/2010 in Italian language. This document does not comply with Italian regulation, for legal purposes only the Italian version is valid.

EXPOSERVICE S.r.l.
Med. DIR. 1/9 - Rev. 9
CERTIFICATO VALIDO SOLO
RELATIVAMENTE ALLA MERCE
SPEDITA CON NOSTRO DOCUMENTO
DI TRASPORTO N. 90/C DEL 27/02/2019